Installation Guide
SRS
VEHICLE APPLICATIONS iEFHEEEY : MITSUBISHI GOLT 230 2002-2012
PART NO. 7970 COLT FACELIFY 2013-ON

= X Please apply hand tools for installation.
Contents ASBF =~ =wuzieszorn

1. Locking plate-inside rear beam &R E#H K 2PCS Hex socket cap screws R/ &2 #6mm (M8x1.25x30)
..... + Spring washer BE %5 (8M)
2. L-shaped blacket LE2EEE kR (R/L) :
3. Sway bar F5### 22mm ~~~~J:~\Butto.n socket caﬂnscrevimfiﬁﬂfﬁﬁmﬁa%mm (M10x1.5x25)
4. Hex bolt 4 (M10x1.5x35 17mmAf8) 4PCS *pring washer HEHE) (10M)
5. Nut 218 (M10x1.517mm)4PCSs | ' &y
6. Spring washer &5 (10M) 2PCS
(L Hex bolt ### (M10x1.5x35 17mm< )
7. Spring washer #BE%5] (8M) 4PCS .
8. Hex socket cap screws ’/ -------------- Nut #2i8 (M10x1.5 17mm)
ANABZ46mm (M8x1.25x30) 4PCS —]
9. Button socket cap screw —_— Assembly diagram
AABFEER#46mm (M10x1.5x25) 2PCS BETRER

Locking plate-inside L-shaped blacket Sway bar
rear beam LEEZER (R/L) gt =
BERANEHR 2PCS

Installation tips 5L

X Hint: clean up the dust from rear beam for

easier installation.
ZRALERTIRRATEREL - UERE

TEL: +886 3 5370822 FAX: +886 3 5373027
E-MAIL: info@hardrace.com WEBSITE: WWW.HARDRACE.COM




